
Page1/ CS-20/DEB

36-447 & 36-448
30” UNIRIP™
T-SQUARE®

CS-20
PART NO. 422-19-651-0052

Revised: 09-03-02



*  422-19-343-0012 FENCE ASSY COMPLETE, INCL:
1    422-19-043-0005 FENCE
2    902-02-040-1306 1/4-20 SQUARE NUT
3    422-19-048-0001 REAR FOOT
4    904-01-010-1614 FLAT WASHER
5    901-02-763-1802 1/4-20 X 5/8" HEX WASHER HD SCR
6    902-02-040-1306 1/4-20 SQUARE NUT
7    904-02-020-1702 1/4" LOCK WASHER
8    901-03-010-0755 1/4-20 X 3/4" HEX SOC HD SCREW
9    422-19-343-0010 FENCE HEAD ASSY, INCL:, (SEE NOTE D)
    422-19-343-0005 FENCE HEAD ASSY, INCL:, (SEE NOTE C)
10      422-39-439-0001 ADJUSTMENT STRIP, INCL:
11        422-19-439-0003 WEAR PAD KIT (SEE NOTE A)
12      901-05-163-1126 #08-32 X 5/16" PAN HD SCREW
13      902-01-212-2409 1/4-20 LOCK NUT
14      422-19-367-0002 HANDLE ASSY
15      422-19-104-0006 SPACER
16      901-01-063-1807 1/4-20 X 1 1/4" HEX HD SCREW (SPECIAL)
17      422-19-439-0002 BEARING PLATE, INCL:
18        422-19-439-0003 WEAR PAD
19      422-39-112-0005 LEVELING SCREW
20      901-05-163-1126 #08-32 X 5/16" PAN HD SCREW
21      422-19-075-0002 CURSOR
22      901-01-063-1801 1/4-20 X 5/8" HEX HD NYLOC SCREW
26  422-19-089-0013 REAR RAIL
27 901-01-060-0642 3/8-16 X 1" HEX HD SCREW
28  904-01-010-1615 FLAT WASHER
29  902-01-010-5900 3/8-16 JAM NUT
30  34-862 EXTENSION WING, INCL:
31    901-01-060-0680 7/16-20 X 3/4" HEX HD SCREW
32    904-01-010-1638 FLAT WASHER
33  422-19-355-0005 FRONT GUIDE RAIL (SEE NOTES A), INCL:
34    422-19-132-0014 SCALE, (SEE NOTE D)
    422-19-132-0004 SCALE, (SEE NOTE C)
35    422-19-020-0004 END CAP - RIGHT 2" (CMO, SEE NOTE B)
35A    422-19-020-0002 END CAP - RIGHT 1 3/8" (EMO, SEE NOTE B)
36    422-19-020-0005 END CAP - LEFT 2" (CMO, SEE NOTE B)
36A    422-19-020-0003 END CAP - LEFT 1 3/8" (EMO, SEE NOTE B)
37  901-11-020-0891 3/8-16 X 1" CARRIAGE HD SCREW
38  904-01-010-1615 FLAT WASHER
39  902-01-010-5900 3/8-16 JAM NUT
40 n 422-19-628-0013 HARDWARE PACK

EMO=EARLY MODELS ONLY
CMO=CURRENT MODELS

Page 2/ CS-20/DEB

Ref.
No. Part No. Description

REPLACEMENT PARTS

SERVICE NOTE:
A – Service Kit includes 3 Wear Pads
B – See Current and Early Front Guide Rails configurations on page 1 to determine appropriate End Cap
C – Serial Numbers Beginning with 01G and Below
D – Serial Numbers Beginning with 01H and Above

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.


